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e 4 AR

% ACER 4 e b /48 B8 F Hayth /48 B F s b 4 /A 78 8 AS10E76 11. 1V

_ 8400mAh 94Wh
Chinese

Name of Goods 3 | ACER Lithium ion (Rechargeabe) Battery pack AS10E76 11.1V

. Ah 94Wh
English | 3400mh 9

i##-¥.45 Consignor PriBF (ER)ARAT

A = %45 Manufacturer Pk (EH)FRAH

| REFREBAE | BeE GTREmDERWEKE 000

Insepection Methods and | UN “Recommendations on the TRANSPORT OF DANGEROUSGOODS”

Procedures

Appearance & Odor

black plastics cement shell, odorless

g 1. KRS Hazards identification) ,;
A
A %0 'f".‘ }
g‘ None. w
S )
O — b ‘
I R 2. FBIEMBIATA DGRIFEEAISEIN (Suggestion according to IATA—~ — — [~~~ *AA
| T DGR) \
-4 A E R }
| The substance is not restricted to IATA DGR according to packing
'i\:l instruction 965 General Requirements and Section II.
O 4
R
M
'-?-‘ 2 3. A IEE R (Packaging requirements)
0 Lk s eil-LL YN
N The goods are packaged according to the packaging regfiires ordinary
goods. /é’ J\ @ .
WA F . 2010F12317H % 20105£12/718H iﬁ*“g@ﬂ)i@rfﬁo _;,gif"d‘;;la
DRRE T AR L. e PR B YL BRTEA Lk P W 7 7 I ATADGRAT BT SRpt VI AU £
- Thie sample 1§ a Techargeable lithium battery. The package is labellet witha lithiomSL% gf"‘"** N
Jd... {battery handling label. The package is accompanied with a documentgha¥ meet the packing.* | _
instruction of IATA DGR. o
. &3 g
“ Comment
|
|
Approver: 4 ”“’Y'W Checker: i A Appraiser: %7 ”) S
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Name of Test ltems

Test Result

[=7i2: )
Altitude
simulation

(38.3 test 1)

TRERK. LM THA. TRA. BBEUREK. TGRS EERTREZ AT
1990%. WA EIREEKR,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

PR
_ _Thermal test. .

0 (38.3 test 2)

TRERR. TR THA Tl THRUREK. TG B BER TR 1T
1990%. RIAFEIRAEEIR.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and

.the.open-.circuit-voltage-.of .each.test..cell-or.battery.after-testing..is not.less.than {.. ...

90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

Eiz]
Vibration
(38.3 test 3)

TREM K. TiME. THA TRE. EHREURE K. RGNS EERXTREZ AT
1990%. RIEFFEVREEER.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to

‘the requirements of standard.

i
Shock
(38.3 test 4)

ERERK. LR BHA. TRE. THHEUKEKR. JRE KT B ERXTREZ
190%. RIEF-EIREER.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

S B
External short
circuit
(38.3 test 5)

EMRR A 6h P RIERELT0C, TR i EBRUKE IS . RBAFIFEER. . —

The external temperature does not exceed 170°C, no disassembly, no rupture and no
fire within six hours of this test. The test result conforms to the requirements of
standard

R
Impact
(38.3 test 6)

ZERREIGh A RERELLT0C, T, BAIMK . AR EIREER.
The external temperature does not exceed 170C, no disassembly, no fire within six
hours of this test. The test result conforms to the requirements of standard.

pu; ;!
Overcharge
(38.3 test 7)

MR 7R B 8] A BT K. SRR AR Ek.
No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard.

i

B

B0 ) A R

Forced discharge
(38.3 test 8)

Other

P U B R U oA 20 T S T S Akl BT B P e o e LR B SR A P B R TR SR A LA L ST
The Sample of the battery or cell is packed in inner packagings that completely

enclose the battery or cell.The sample is packed in strong outer packing. The sample

is protected so as to prevent short circuits.

W AR SRR L 2RI, AR RMEEIR, BEF RSB b i B R R Y
EYNHRNES), B EEEREL 10kg CBE) .

The tested package is capable of withstanding a 1.2m drop test in any orientation

without damage to cells or batteries contained therein, without shifting of the

contents so as to allow battery to battery or cell to cell contact and without

release of contents. The package does not exceed 10kg gross mass.
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